hi Mini Excavator 12jx Parts Catalog
Full download: http://manual place.com/download/ihi-mini-excavator-12jx-parts-catal og/

MEMO

Thisisthe cut pages sample. Download all 173 page(s) at: ManualPlace.com



http://manualplace.com/product/ihi-mini-excavator-12jx-parts-catalog/

PARTS CATALOG

12JX
MIHI EXGAVATOR

EEEEEEEE BGOOOOO1 ~

IHI

0] | | BEHARINSRL

IHI Construction Machinery Limited

PUB.No.4




IHI 12JX

| N D E X = N
DESCRIPTION # R SHEET No. |PAGE
LOWER MACHINE ; TERRA
LOWER MACHINE ASS'Y T HBHRALL 1-1 []| 2
LOWER MACHINE ASS'Y TSRS 1-1a []J| 3-1
CRAWLER SHOE ADJ. DEVICE su—3  va—REE 1-2 [ ]| 4
FRONT IDLER ASS'Y 7oy h T4 RS 1-3 []| s
LOWER ROLLER ASS'Y o7 — B—SHr 1- 4 []| 8
LOWER TRACTION HYD. PIPING TR TR 1-5 []] 10
LOWER TRACTION HYD. PIPING TR TR E 1-sa []]| 11-1
TURNTABLE ; —vFr—TI;
TURNTABLE & 4 — 57 —7 VRHEERINT Y 7 4ilsr 2- 1 []] 14
SWING BEARING ASS'Y
SWING DRIVE DEVICE ; HEEIBREN R E ;
SWING DRIVE DEVICE LR 3- 1 []]| 18
HYDRAULIC PIPING ; HERE ;
RETURN & SUCTION PIPING ASS'Y Yy — VR v 2 VEUER a- 1 []| 22
SWING & TRACTION PIPING ASS'Y fiElel B TR E AL 4- 2 []| 24
PUMP DISCHARGE & A TR 4- 3 []| 26
BOOM SWING PIPING ASS'Y T—L AL VU RUEHL
TRACTION SHIFT PIPING ASS'Y TR AL 4- 4 []] 27-1
- 1 —_
[ ] ° L] o
IHI Construction Machinery Limited REV No.@



IHI 12JX

I NDE X B R
DESCRIPTION £ T SHEET No. |PAGE
HYDRAULIC INSTRUMENT ; TEWRS
TRACTION MOTOR ASS'Y EATE— S HL 5-1 []| 30
TRACTION MOTOR ASS'Y EATE— S HHL 5- 1A [ ]| 32-2
SWING MOTOR ASS'Y el E — & 4T 5-2 []]| 34
ROTARY JOINT ASS'Y =%y Yaf ML 5-3 []| 38
ROTARY JOINT ASS'Y By VaA MY 5- 3a [ ]| 39-1
CONTROL VALVE ASS'Y 3y bm—L SSLTHL 5- 4 []]| 40
HYDRAULIC OIL TANK ASS'Y YEBhi S > 7 #S 5- 5 []| 44
OIL PUMP ASS'Y AAN AT 5-6 [ ]| 46
BOOM CYLINDER ASS'Y T—bh VY UHHL 5- 7 []] 48
ARM CYLINDER ASS'Y VAP D2 i hvd 5-8 []| s0
BUCKET CYLINDER ASS'Y AR P24 v 5-9 []| s2
BOOM SWING CYLINDER ASS'Y PETN S ST RZ 4 s 5-10 [ ]| s54
BLADE CYLINDER ASS'Y BEHAR S ) > AT 5-11 [ ]| s6
TRACTION SHIFT VALVE ASS'Y EITYHY L TR 5-12 [ ]| s7-1
OPERATING CONTROLS ; EIRIR(EBIR ;
CONTROL BOX ASS'Y avba—L Ky R 6- 1 [ ]| 60
CONTROL LEVER ASS'Y v bo—b LoS—Hr 6-2 [ ]| 62
BLADE & BOOM SWING N N S 6-3 []| 66
CONTROL ASS'Y R AN=R k74
ENGINE CONTROLS ASS'Y TYYY 3y o)W 6- 4 []| 70
POWER UNIT ; NO— 2zZy b
ENGINE & ACCESSORIES IYYVRT S -1 []]| ™
OIL PUMP DRIVE DEVICE AN R TR 7-2 []] 78
FUEL PIPING ASS'Y BREHECE ST 7- 3 []| so
FUEL TANK ASS'Y HRELY > o KT 7- 4 [ ]| 82
CAB & RELATED PARTS; F v 7 BIRERR ;
COVER ASS'Y A kA 8- 1 []| ss
NOISE ABSORBENT ASS'Y WAL 8- 2 [ ]| 90
CANOPY ASS'Y Fv ) EHL 8- 3 [ ]| 92
CANOPY ASS’Y (TOPS CANOPY) ¥ / EHST (TOPS) 8- 3 93 -1
OPERATOR SEAT & ARV—g  v— hRiEE Ty 54 8- 4 []| 94
SWING LOCK ASS'Y
COUNTER WEIGHT ASS'Y N vy HIA ML 8- 5 [ ]| 9
NAME PLATE ASS'Y F—b FU— M 8- 6 [ ]| 98
NAME PLATE ASSY (FOR ENGLISH) | *—&4 7L— ML 8- 6 99 -1
NAME PLATE ASSY (FOR HUTTER) | %—L4 7L— M 8- 6 99 - 3
— 2 —
IHI Construction Machinery Limited REV No®



IHI 12JX

I NDEX B R
DESCRIPTION % T SHEET No. |PAGE
ELECTRIC SYSTEM ; BRRH ;
ELECTRIC SYSTEM CEE) 9- 1 []| 102
INSTRUMENT PANEL ASS'Y KA 9- 2 []| 106
TOOLS & ACCESSORIES ; ITEXMRE® ;
TOOLS & ACCESSORIES T RRMER 10- 1 [ ]| 110
HOE ATTACHMENT ; K= FZHYFAUL;
HOE ATTACHMENT ASS'Y f— T vFA Y ML 11-1 []] 114
BOOM SWING ASS'Y T—L RA UKL 11-2 []| 118
HOE BUCKET ASS'Y A= Ny M 11-3 []] 120
HOE ATTACHMENT PIPING ASS'Y = Ty FA Y MBI 11- 4 []] 122
HOE ATTACHMENT PIPING ASS'Y H— THyFA Y MNEERL 11- 4A []] 124-2
BLADE ATTACHMENT ; HERT S v 5°>< vk
BLADE ATTACHMENT ASS'Y BEE A 12- 1 []] 126
BLADE PIPING ASS'Y ﬂtﬂfi/ﬂﬁﬁag 12— 2 [ ]| 128
OPTION SPECIFICATION ; BRI ;
SPARE PORT PIPING ASS'Y FhfiA— MCEHL 15- 1 [ ]| 132
SPARE PORT PIPING ASS'Y Tl — MBI 15— 1A [ ]] 135-1
POWER PORT PIPING ASS'Y AR SN i iihva 15- 2 []] 136
A+B SHIFT PIPING ASS'Y A - BYNRRLE 15- 3 [ ]| 140
MULTIPLE VALVE ASS'Y <F SSLTHATL (A - B 15— 4 [ ]] 142
(A+B CHANGE)
PARTS INDEX ; BMRESIERS ;
ENGINE PARTS CATALOG ; IVSY K=Y HEHod;
— 3 —
o [ ] ] (]
IHI Construction Machinery Limited REV No®



SECTION 1

LOWER MACHINE

T AR #%

EHARINSRL

=R FE

IHI Construction Machinery Limited

-1 -



T EBHAA T
LOWER MACHINE ASS'Y

IHI

MODEL 12JX




REES) & &% & 5 & o -2 o E|EfRM E H 5 # { %
KEY No.|] PART No. DESCRIPTTION Q'TY|[CHAN.| SERIAL No. REMARKS
AR ARAR L
0 x5301 213 00 | Lower Machine Ass'y 1 BG000001~BG000395
Ju—35 a—Hr
0-1 x5301 184 00 | Shoe Ass'y, Crawler (Rubber) 1 BGO000001~
IL 9—5 Ya-—
1 0653 762 UA | *Shoe, Rubber Crawler 1 BG000001~
fix— ()
2 4457 365 00 | *Cover (R.H.) 1 BG000001~
BHUERIL b (LW, FWH, $18) fERET,
3 x0517 100 20 * Bolt, Treatment (W, /LW, F.W) 4 Not for use. M10x 20 P=1.25
BHYUEHR)L b (LW, FW{L, #8)
0518 100 20 *Bolt, Treatment (W,/L.W, F.W) 4 BG000001~ M10x 20 P=1.25
fpx— (%)
4 4457 364 00 | *Cover (L.H.) 1 BG000001~
Ty HN—
5 4457 469 00 * Cover, Under 1 BGO000001~
BHUERIL b (LW, FWAD
6 0517 080 16 | *Bolt, Treatment (W,/L.W, F.W) 4 BG000001~ M8 x 16
o7— JU—ALA
7 4200 696 00 * Frame, Lower 1 BG000001~
Ya— HAFK
8 4403 859 00 | * *Guide, Shoe 4 BG000001~
EITE—FHL
9 #0757 730 UA | *Motor Ass'y, Traction 2 BG000001~ Sh. No. 5 -1
K547 ZX7afvh
10 4234 548 00 * Sproket, Drive 2 BG000001~
NERFRN b
11 0562 100 20 * Bolt, Socket Head 34 BG000001~ M10 x 20
* = 1. &Y — FNiEBG000001~BG000395 S8 o
N OTE This sheet is applied to SER. No. BGO0O0001~BG000395.
LOWER MACHINE ASS'Y REV No. @
MODEL 12JX - 3- SHEET No. 1—1




AR AMAE L

LOWER MACHINE ASS'Y

IHI

12JX

MODEL



hi Mini Excavator 12jx Parts Catalog
Full download: http://manual pl ace.com/downl oad/i hi-mini-excavator-12j x-parts-catal og/

REES| 8 % & 5 B o 2 O O EBIERE E B 5 #® f# E
KEY No.|] PART No. DESCRIPTTION Q'TY|CHAN.| SERIAL No. REMARKS
TECB AR L
0 x5301 286 00 | Lower Machine Ass'y 1 BG000396~
Jua—35 Ya—#ir '
0-1 x5301 184 00 | Shoe Ass'y, Crawler (Rubber) 1 BG000001~
I v—35 Ya-—
1 0653 762 UA | *Shoe, Rubber Crawler 1 BG000001~
A= ()
2 4453 026 00 | *Cover (RH.) 1 BG000396~
BYURFEL b (LW, FWH, $E8)
3 0518 100 20 | *Bolt, Treatment (W,/L.W, F.W) 6 BG000396~ M10x20 P=1.25
HN— ()
4 4453 027 00 | *Cover (L.H.) 1 BG000396~
Try HN—
5 4457 469 00 * Cover, Under 1 BG000001~
BUIEARIL b (LW, FWAD)
6 0517 080 16 | *Bolt, Treatment (W,/L.W, F.W) 4 BG000001~ M8 x 16
oy— JU—AL
7 4200 713 00 *Frame, Lower 1 BG000396~
Ya— HAK
8 4403 859 00 | * *Guide, Shoe 4 BG000001~
EITE— SR
9 #0757 770 UA | xMotor Ass'y, Traction 2 BG000396~ Sh. No. 5 - 1A
KS47 XFa4bvyb
10 4234 548 00 * Sproket, Drive 2 BG000001~
A=V E V2N
11 0562 100 20 | *Bolt, Socket Head 34 BG000001~ M10 x 20
Ry v ~y K KLk
12 4004 281 01 * Bolt, Button Head 4 BG000396~ M10 x 20
SRR
13 0593 100 00 | *Washer, Flat 4 BG000396~ M10
YVa— HANK
14 4475 689 00 * Guide, Shoe 2 BG000396~
N OTE
THI i
LOWER MACHINE ASS'Y REV No. @
MODEL 12JX -3—-2- SHEET No.1— 1A

Thisisthe cut pages sample. Download all 173 page(s) at: ManualPlace.com



http://manualplace.com/product/ihi-mini-excavator-12jx-parts-catalog/

